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BIC GRAPHIC

14421 MYERLAKE CIRCLE
CLEARWATER PINELLAS
FL 33760 UNITED STATES

The following samples were submitted and identified on behalf of the client as:

CLASSIC IRONSTONE MUG - 11 OZ. (WHITE) / CLASSIC IRONSTONE MUG - 11 OZ. (COLORS)
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Test Method & Results

Result Summary
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3389
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CHINA
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JUN 20, 2014

JUN 20 TO 27, 2014

Please refer to the result summary.

Please refer to next page(s).

Test Requested Conclusion
US FDA CPG Sec. 545.400 and CPG Sec. 545.450
Pottery (Ceramics) — Leachable Lead and PASS
Cadmium

Alex Kwong
Sr Technical Manager
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US FDA CPG Sec. 545.400 and CPG Sec. 545.450 Pottery (Ceramics) — Leachable Lead and Cadmium

Method
Absorption Spectrometry.

Internal Surface (Cup and Mug)

With reference to AOAC 18" Ed. (2005) Section 973.32. Analysis was performed by Atomic

. Extract Result (ug/mL Permissible Limit
Trial E’rﬁﬁt‘;‘ D'(""rgnrﬁ;er Volume 1 ELLsg ) (ug/mL) Comment
(mL) Lead Cadmium Lead Cadmium
1 85 74 340 <0.05 < 0.01 - - =
2 85 74 340 <0.05 < 0.01 - - =
3 85 74 340 <0.05 <0.01 - - -
4 85 74 340 <0.05 < 0.01 - - =
5 85 74 340 <0.05 <0.01 - - -
6 85 74 340 <0.05 <0.01 - - -
FDA and California Tableware Safety Law
(Any one ofysix) ; B - 0.5 0.5 PASS

Sample Description :

1. Dark Blue Ceramic (Mug) (#1 — 45121, 45121C)
2. Black Ceramic (Mug) (#2 — 45121, 45121C)

3.  Maroon Ceramic (Mug) (#3 — 45121, 45121C)
4. Green Ceramic (Mug) (#4 — 45121, 45121C)

5. White Ceramic (Mug) (#9 — 45121, 45121C)
Note 1. < =less than

2. ug/mL = microgram per millilitre
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Photo Appendix

Sample as received

*** End of Report ***
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